
Pos. Dwg. No. Part Name QTY. Notes

36 208E0601 1 ZS44-LC

35 313.510_A Control box base 1
34 202A0102 Lynch pin 4 DIN11023 - Ø8

33 230.031 Pin 2
32 201A0501 Carriage bolt 2 DIN603 M12x30

31 DIN653 Knob 1 DIN 653 - M8x16

30 201A2116 Hexagon head bolt 2 DIN931-M6x60 - Zn

29 DIN3015 Cover plate 1
28 208E0423 Pipe clamp 2 A5 42

27 201A22023 Hexagon head bolt 1
26 312.608 Guide 4
25 314.003 Adjustment tube 1
24 314.005 Cover 1
23 314.700 Sledge 1
22 201A22024 Hexagon head bolt 16
21 204A0901 Nut 1 DIN 934 - M10 - Zn

20 202A0101 Lynch pin 1 DIN 11023 - Ø4,5 mm

19 313.050 Adjustment plate 1
18 312.310 Stand 1
17 312.410 Stand 1
16 201A22074 Hexagon head bolt 4
15 201A22045 Hexagon head bolt 2
14 201A22048 Hexagon head bolt 1
13 203A0205 Washer 8 DIN 125 - M8 - Zn

12 312.004 Cutting edge stopper 1
11 204A1606 Nut 4 DIN 985 (Nylock) M10 - Zn

10 203A0206 Washer 4 DIN 125 - M10 - Zn

9 204A1607 Nut 6 DIN 985 (Nylock) M12 - Zn

8 203A0207 Washer 10 DIN 125 - M12 - Zn

7 202A0901 External circlip 2 DIN 471 - 40x1.75

6 312.200 Cutting edge 1
5 82.007 Pin 1
4 234.020 Hydraulic cylinder 1
3 312.005 Cradle 1
2 312.003 Connection bar 1
1 315.210 Frame 1
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Pos. Dwg. No. Part Name QTY. Notes

51 314.900 Set of hydraulic hoses 1
50 72624 Lever ball 2 M8 C40

49 313.550 Control box cover 1
48 - Slotted spring pin 2 DIN1481 -  D4x14

47 313.540 Limiter 1
46 205A0127 Spring 1 Lesjofors nr. 6025

45 313.501 Thin rod 1
44 313.530 Left lever 1
43 313.520 Right lever 1
42 201A22052 Hexagon head bolt 2
41 313.503 Rod 1
40 204A0903 Nut 1 DIN 934 - M8 - Zn

39 313.502 Hüdraulic valve rod 1
38 204A1605 Nut 3 DIN 985 (Nylock) M8 - Zn

37 201A22032 Hexagon head bolt 2
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DETAIL B
SCALE 1 : 2

46

4741

39

45

38

48

315.000A
Puulõhkuja 1000
Log Splitter 1000

5.
11

.2
01

4


	Spare parts tabel 1/2
	Drawing View11

	Spare parts table 2/2
	Drawing View30

	Spare parts drw. 1/3
	Drawing View25

	Spare parts drw. 2/3
	Drawing View26

	Spare parts drw. 3/3
	Drawing View27
	Detail View B (1 : 2)


